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Lithium Battery UN38.3 Test Report

. Sample Descrlptlon FE i A

Sample
Model 30105126
Franil S
Manufacturer 4] | SHENZHEN JIA JIN YUAN TECHNOLOGY CO., LTD.
ot BT EATRIR AR A S
Address F2,F3, 4 Build_ing, Hengye Industrial Park, Heping Community, Fuyong Street, Bao 'an,
Mk Shenzhen, China
AT L AR ASTER P AL T ET & 4 % 2. 3. #

Factory SHENZHEN JIA JIN YUAN TECHNOLOGY CO., LTD.
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Address F2,F3, 4 Build_ing, Hengye Industrial Park, Heping Community, Fuyong Street, Bao 'an,
bkt Shenzhen, China
T E 2 X @A E PR TR, R 4 % 20 3. #

Manufacturer’'s Phone number Email address Website

contact o i B BT A A b Rk

information
HIBERIE RS R +86-755-29408500 wsh@gdszjjy.com WWW. ZgsZjjy.com

Product Name Polymer Li-ion Battery

PR HE v

Trade Mark Cell Shape Prismatic Battery Size | 1,5 51060

FibE B TEAR HEAEF (Fjﬁ V\J,{X“.Lr) %3.0)mm

i Limited
Nominal Rated
Voltage _ Capacity 6000mAh Charge

Voltage
- =X 22.8Wh
L R SRS

Maximum

Standard sintinuous End Charge
Charge

Charge Current 1200mA Current 3000mA Current
B S LR ERTI, ZE S
HAL
Standard Maximum
Cut-off Voltage Discharge Discharge
E{Eﬁﬁjtlzﬁk—l}’, . ) (?l.:ll'l'ent 1200mA Cl.:ll'l'ent 3000mA
PrAE B FIA N GUGER)

Cell Number Cell Model

- 1PCS 30105126
H B s 0 =
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Sample Mass Physical Silver, Prismatic, Solid
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Lithium Battery UN38.3 Test Report
ZHREETEREMASE R NCT21033356XB1-1 (1 UN38.3 14, 4FH T HEihsME3E,

Remarks: This report is based on the original UN38.3 report by NCT (Report No.: NCT21033356XB1-1),
changed the outer packing of battery.

II. Standard 5

UNITED NATIONS “Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.7 Section 38.3)
BaE GREAITET MY E-LETHRE 38.3 7.

[II. Test ltem AN H

T.1. [XAltitude simulation 7R 4L T.5. X External short circuit #MB555E
T.2. EThermal test EE X% T.6. Olmpact f&/ [ Crush £ %
T.3. ¥ Vibration $£5) T.7. X Overcharge 7aH

T.4. EShock 7ii T.8. XForced discharge sl

IV. Test Method and Requirement iR 77 140 %R

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used intests T.1 to T.5 for purposes of testing on cycled batteries.

AR ESEERIZERIAEATRIE T1 2T5. RET6 2 T8 AR TEMRABHES. RKT7
W UMEA AR T1 £ T5 i i R IR R Bt b 17, DAl 3e B u s i e i et
Single cell batteries of B1#~B5#, B11#~B14# are full charged after one cycle;
Single cell batteries of B6#~B10#, B15#~B18# are full charged after twenty-five cycles;
Rechargeable cells of C1#~C5# are 50% charged after one cycle;
Rechargeable cells of C68~C10# are 50% charged after twenty-five cycles;
Rechargeable cells of C118~C20# are full discharged after one cycle;
Rechargeable cells of C21#~C30# are full discharged after twenty-five cycles;
Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%
FEEE L B1#~B5#H, B11#~B14#A 1 IR FR I AR
B ULt BE#~B10#, B15#~B18#79 25 IR IE i AR 4
F] 7 B L C1E~CB#A 1 IR E T 50% 7t B RS
BJ 76 FE FDs CBH~C10# 7y 25 IRTGHF /S 50% 78 F IR
] 7o BB C11#~C20# 55 1 IRTEFR 2 R
] 7 B BT C21#~C30#75 25 IR G H 78 4 U EERTS
WIS IR 15-25°C, MR 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
REREANENE, TAUTAKITE:
FEIRE(%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. VWhen mass loss does not
exceed the values in Table below, it shall be considered as "'no mass loss'.
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Lithium Battery UN38.3 Test Report
RV E. RAERE MR TRAINEE, NI LTRE

Mass M of cell or battery Mass loss limit
B A B R St ) T RERERE
M<I1g 0.5%

1g=M=75¢g 0.2%
M=>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of

material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

1B R AETT LB 2R R e R KA FUOA BB i PR L, BB R R iRk (ANEIE
EftAhE. R E. BiiFE) , RERNRERD L RAFIRHE.

Intest T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembily, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is

not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

MR TAEZT 4F, EMERAHETER. TS, TRiE. THEMTEX, FAEMEREE
O E FE AL 58 IS BT BR B R AV TR E T e T B 1 90%.

T.1. Altitude simulation =R

Test method i 7
Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5%).

RGP AT Lt T B E R % T IR T 11.6 kPa ANEfEIRFE (2045 °C) FAFINE D 6 /i
Requirement #i3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

BRI AR . O, TR, BRI, A RR e I R SR TR
A INF R AT — i i P P ) 90%.

T.2. Thermal test & &%

Test method il 5k

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2%C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20+

5%). For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.

AR P A Bt I B AT R IR R S T 7202 C ISR R E D 6 /N, BB BERRIRR % T-40£2°C
RIS T AARCED 6 /NS o PR (R T 2 (B B AHT [R] (R fR 79 30 r#h . MR F Rt 4T, HL5epl 10
KA, T%%zl%ﬁﬁﬁﬁﬁ%“% il %ﬂﬂﬁﬂiﬁ{mﬁ;‘(m% CY FHI 24 /M. 3T REAUSAEM, 25 Tl
IR TR I (8] 22 R 12 A

Requirement ZZ3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
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Lithium Battery UN38.3 Test Report
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

BB AR Sl . CRENLEA, I A8 AR R T R TR
JE AN F E A BT IX — R8T B 59 90%.

T.3. Vibration #E5)

Test method &85k

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

B EF TR 6 G0, BAMIEREAZER, e e iRk, RanRiR2 R,

S AP FRA 7 Hz M 200 Hz 22 8], FRER 7 Hz, BEA15 24, X R Rax =4 T aEErE
AR T M M E BT 1218, RILNE 3/hE . FF - NMREN T R A 5 i W H

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

PR AR, SEOHNERENRET 12 T RO B, M EiEd 12 T
Breit CRB i) AR .

For cells and small batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased

until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

WESGHVN B AT Hz FFEE, RiE 1 gn MERNERE, EIMEES] 18 Hz. AFEBRBIRFE
0.8mm (R4 1.6mm) , FHHEIMSRE FEEMERIES] 8 gn UAFRLN 50Hz) . KFUEEE R REFT

8 gn E FIRZ 0] 200 Hz.

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

SRR 7 Hz JFah, fREF 1 gn IR AEE, FAREIAR] 18 Hz. R/FRARERIFE 0.8mm

CRfEE 1.6mm) , SIS BB EINE AR 2gn GRELAN 25Hz) . FISENMERRFT 2gn &
FISHFRG N | 200 Hz.
Requirement #k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

B RO AN . T TR . TWEATADA, Jf B R B b 2R S R RS
TE AT 72 AT — TR AT LT B 90%.

T.4. Shock M7

Test method il 5k

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

I A AR R E R R R b, RN EEE IR ETE TR,
Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

A~ P A £ STV AE NG JE 150 gn AIBK P HFEERT (3] 6 ms B IEsZiE . A, AR RSS2 IR E
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= Lithium Battery UN38.3 Test Report
BOENE 50 gn Akt FFAR R E] 11 ms B LIz .

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be & milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations.

BRI AR SRR, VEAEIN R R ERE R EE R E . N EI BRI R A 6
ms, RAIEETERF LR IA A 11ms. T EET A FEHRITE SE R &/ MEEINEE.

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

17100850 )

Aeceleration(g,)= || ~ | .
V\ mass* 6 ms

Small batteries

whichever is smaller

50 g, or result of formula

L I 30000
Acceleration(g,) = || ——

Large batteries \\mass*) 11 ms

whichever 1s smaller

* Mass is expressed in kilograms
TR/ MR AN i et S =i i)
150 gn BL it 548 Rt ELE /N HIE. Bms
100850
IERE (g = ((

mass

50 gn BG4 R BRI IE

30000)

mass

mdEE (gn) = J(

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in

the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

B~ B ELIARTE = B AR 3 B AR N BB TR T I IE T AR =k, AR T HAaR =
b, BALEF 18 Wik

Requirement ZZ3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

FLSATRI AN AR R . O, O, JCEREANCE N, S HE RS B R T RS B T B
FEA T BAE AT IX — a8 f B B 90%.

T.5. External short circuit #MZ5E%

Test method &85k

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57£4°C, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells
and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with
a total external resistance of less than 0.1 ohm.

R FE B EEL M S BN — BT 1), DA HANRIR I SR e ik B 5744°C . It A B (AR Rl
B EE M ET RO AT SRR FE R, XIS (B R B IR IR . AR I BT (B AT PRI, T
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= Lithium Battery UN38.3 Test Report
S F et 7 AR MR T RCE 2 D 6 A DEF, XTSI B 12 N SRS R B R
£ 57+4°C 22 BN T 0 1QIIKEEEF A .

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

B IR A 2 P i AR TR IR 0] B 5724 C JF £ D RRER 1 /NI, SRR, A SRR R E T RS
MR e 72 B R iR R IR R — 22 LU R

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

L B AN % 00 B 2 /D 2 A A R B P AT
Requirement ZZ3k

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

F A AR TR AT 170°C, JFREREEEF Rt /5 6 /N AT, TR, TRk
T.6. Impact / Crush J& di/H5f [k

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
PR — il GEATERATET 18.0 KL LRIEAREL)

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a
height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
R IR A B TR R b, — 1 316 AL RSB R HOPE R L, S B4 15.8 B2 K20.1
22X, KEED6 X, sl SHEREMRE, R-FZKE. B 91 TE01 TRMEMM 61125 &
K BRI B MR AT AL, A — T B 0o (A B R (L /) B 3 S B B D LA
#l. EEYENEER TSR ELEKFERTMZ 0 EET.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm £ 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

ZEGEEAE, AN 5 FERE-FT I SEIE S TOR EAR 158401 R TR I AES.
B RES k.

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)

ML= HrE CEM TR, 8RN, Eh/AanmsmEREZESERNT 18.0 2K
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a

speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

fe s U A IE T2, FEAEERNA, €8 MEMs BREERAH1.5
cmfs. FERFERT, BRI =R —:
a) The applied force reaches 13 kN + 0.78 kN;
b) The voltage of the cell drops by at least 100 mV,
¢) The cell is deformed by 50% or more of its original thickness.
a)fE AR S1IA S 13 kN £0.78 kN
b) F 8 B R R R 2 100mV,
C) FE N T AR TA B IR 45 15 T ) 5O0%BUE % .

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

(
(
(
(
(
(
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= Lithium Battery UN38.3 Test Report
—H Jﬁﬂ%jiftjj B TEE 100mY B &, BREE AR /0 IRA I 45 F R FD 50%, BITWT#RER K /7.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

PetE Mo A R M R TR T e AL 0 FE R A W M R R TG B [RAE T FE AR 8 AL 55 0 By
H BT R .

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

AN B FLE BRI éﬂﬁﬁ Uil — R BB . FEAAREEIEE 6 /. SR AR A Al AR o F At wla:
B A B B R A PR AT

Requirement ZL3k

Cell and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after test.

A AT A A IR AR 170°C, S EARR SRS RRE 6 ALK, THEA.

T.7. Overcharge 1758

Test method &85k

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

78 FE R I AR A F RO AR e I I I . RN B R T
(a) Whenthe manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) Whenthe manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

(a) HlikpiHEE TR B AT 18 TR, id B 6y B R FL it B R 7o P FEL TR I A 2 e 22 1R
PRI .
(b) ik pEEE TR R R ER T 18 ARE, G ay R/ 2 Rt BoR R A R 1.2 f.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
IR ERE T BT, ST (5 R A 24 /M .

Requirement ZL3k

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

TR RN AT R P ANREE fE 7 KA, Tk

T.8. Forced discharge 58I H

Test method &85k

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
FBAESERERE T 5 12V E it B IR S8 B R 40 5 i <5 T 1 7 45 18 B RO B IR HI 2 R T ol
i e
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size

and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

RE FE A 55— 2 R/ D P B 7 S B A 8 T B R /N R R PRI A LS BT R CER AR h)
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- Lithium Battery UN38.3 Test Report
ST ENH] %ﬁﬁ@g%uxﬁ%“%ﬂﬁ e EE (B A)
Requirement ZZ3k

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

JR B B LS AT IR BT AR 5 7 R TR, A K.

V., Test Procedure JjiA 74

Marking
FRIRFE

3

Pretreatment
ik 78

v
Samples of  Ffih

v
Samples of £
B1#~B10# C1#~C10#

A 4
Samples of i Samples of i

B11#~B18# C11#~-C30#

h 4

Altitude simulation

R AR

'

Thermal test
iR wUE

3 2 Y Y
Vibration Impact / Crush Overcharge Forced discharge

IR BEHE L) SRR

v
Shock

it

) J
External short circuit

SNERAERE

Finished test
56 R,

Report No. #4545 NCT21043409XB1-1
Hotline: 400-8868-419 Tel: 86-755-27790922

Page 90f19 HF9mHAL 191
http:/fwww.ncttesting.com



VI. Test Data it %dE

T.1. Altitude simulation /5 41

Lithium Battery UN38.3 Test Report

The state
of cells

Pre-test #4371

After test X525

Mass
RE

(@

Voltage
L
(V)

Mass
RE

(@

Voltage
L
(V)

Mass
loss

FiEARR
(%)

Voltage after
test/Voltage
pre-test

N5 5 B
56 AT HLUE (%)

Status
FR

Full
charged
after one

cycle

1 R IEFE
WS

89.416

4.339

89.411

4.337

0.006

99.954

Pass &%

B2#

89.521

4.338

89.517

4335

0.004

99.931

Pass &%

B3#

90.113

4.337

90.106

4.335

0.008

99.954

Pass &%

B4#

89.670

4339

89.665

4.337

0.006

99.954

Pass &%

BS#

89.721

4.336

89.715

4.334

0.007

99.954

Pass &%

Full
charged
after
twenty-five
cycles

25 IKTEH
JEHERE

B6#

90.123

4.334

90.118

4.331

0.006

99.931

Pass &%

B7i#

89.984

4335

89.978

4332

0.007

99.931

Pass &%

B&#

90.221

4.338

90.217

4334

0.004

99.908

Pass &%

BO#

89.463

4.337

89.458

4.335

0.006

99.954

Pass &%

B10#

90.143

4.331

90.137

4.329

0.007

99.954

Pass &%

Notes :%: Atmospheric pressure K5 E58:1.013 X10%Pa, Ambient temperature FRI&iRE: 23.2°C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Mingm, RSB HR. RS REE. REEMRE K.

T.2. Thermal test i X%

The state
of cells

Pre-test i#43 77

After test iX%a 5

Mass
g

(@

Voltage
L
(V)

Mass
FE

@

Voltage
L
(V)

Mass
loss

FiEARR
(%)

Voltage after
test/Voltage
pre-test

NG5 B AR
56 AT HLE (%)

Status
#R

Full
charged
after one

cycle

LRV ENE
T RS

89.411

4.337

89.401

4.2986

0.011

99.085

Pass &%

B2#

89.517

4.335

89.504

4292

0.015

99.008

Pass &%

B3#

90.106

4.335

90.096

4.295

0.011

99.077

Pass &%

B4#

89.665

4.337

89.653

4.294

0.013

99.009

Pass &%

Bo#

89.715

4334

89.702

4.294

0.014

99.077

Pass &%

Full
charged
after
twenty-five
cycles

25 R/
JEI IR

B6#

90.118

4.331

90.106

4.291

0.013

99.076

Pass &%

B7#

89.978

4.332

89.964

4.291

0.016

99.054

Pass &%

B&8#

90.217

4334

90.203

4.293

0.016

99.054

Pass &%

Bo#

89.458

4335

89.445

4.295

0.012

99.077

Pass &%

B10#

90.137

4.329

90.126

4.290

0.012

99.099

Pass &%
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Lithium Battery UN38.3 Test Report

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, HiRBHR. RS RE. RERREK.

T.3. Vibration &3]

Pre-test iR 51 After test 3% 5 Mass Voltage after
The state test/Voltage

of cells Mass | Voltage | Mass | Voltage loss pre-test Status

) ) = = e , , e
B I el T T e
@ | ™ © V) (%) | %R T (%)

Full 89.401 4.296 89.395 4.294 0.007 99.953 Pass &%

charged B2# | 89504 | 4292 | 89.499 | 4.290 0.006 99.953 Pass &1
after one
cycle B3# | 90.096 | 4295 | 90.091 4.293 0.006 99.953 Pass &%

1 IEHSE | B4# | 89653 | 4204 | 89649 | 4.290 0.004 99.907 Pass &%

WERE | psg | 80702 | 4294 | 89.698 | 4292 0.004 99.953 Pass & /%

Full Be# | 90.106 4.291 90.100 4.288 0.007 99.930 Pass &%

charged N
after B7# | 89.964 4.291 89.959 4.289 0.006 99.953 Pass &%

tweﬂtslf-five Be# | 90203 | 4293 | 90197 | 4.289 0.007 99.907 Pass &%
cycles

o5 pepis | B9 | 89.445 | 4205 | 80.440 | 4202 0.006 99.930 Pass i
JEIHEARE | B1o# | 90126 | 4290 | 90122 | 4.287 0.004 99.930 Pass &%

Notes 7i%: Atmospheric pressure A5 E5:1.013X105Pa, Ambient temperature FiEiRE: 23.1°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, HbRZHR. Rl R, RERAREK.

T.4. Shock M+

Pre-test 25 A1 After test 5% /5 Mass Voltage after
test/Voltage
pre-test

The state

of cells Status

Mass | Voltage | Mass | Voltage loss
BRIk mE | HmE | mE | OHE ffii;jm% B2 P R wm
@ | ™ © V) SOBR T EC

Full 89395 | 4.294 | 89391 | 4292 0.004 99.953 Pass &%
charged B2# | 89499 | 4290 | 89494 | 4286 0.006 99.907 Pass &1
after one

cycle B3# | 90.091 4293 | 90.087 | 4.289 0.004 99.907 Pass &%
1IEHSE | Ba# | 89.649 | 4290 | 89644 | 4288 0.006 99.953 Pass &%

WERE | Bsg | 89698 | 4202 | 89692 | 4289 0.007 99.930 Pass &%

Full B6# | 90.100 4.288 90.094 4284 0.007 99.907 Pass &%

charged N
after B7# | 89.959 4.289 89.954 4285 0.006 99.907 Pass &%

twe“hlf-five B8# | 90197 | 4289 | 90193 | 4285 0.004 99.907 Pass &%
cycles

05 vcjEsp | B9 | 89.440 | 4202 | 89.434 | 4.289 0.007 99.930 Pass &%
FEHERE | B1o# | 90122 | 4287 | 90118 | 4.284 0.004 99.930 Pass &%
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Lithium Battery UN38.3 Test Report
E#5: Atmospheric pressure K5 E58:1.013 X 10%Pa, Ambient temperature 3R/ 23.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, HiRBHR. RS RE. RERREK.

T.5. External short circuit #M#ia B%

The state of cells No. External Peak temperature('C) Status
FE R A ETES) RV R B =R (C) ESES

B1# 581 Pass 5%

Full charged after one B2# 57.5 Pass &%

cycle B3# 57.7 Pass &%
1 AR i RS Ba# 58.0 Pass &%

Bo# 579 Pass &%
B6# 57.6 Pass &1&

pras
Full charged after BN 58.0 Pass &%

twenty-five cycles B&# 57.3 Pass &%
R A - \\4—(—4 3 jS
25 DA PSR Bo# 57.9 Pass &%

B10# 58.1 Pass &1&

Notes :%: Atmospheric pressure A5 E58:1.013 X 10°%Pa, Ambient temperature FRIEiRE: 23.3°C
There is no disassembly, no rupture and no fire during the test and within six hours after test.

BV PEM G AR S 6 BT UARARR . SRR, REX.

T.6. Crush $JEk

The state of cells No. External Peak temperature(C) Status
FE RS ETRe) R VAR R =R (C) ESES

C1# 23.5 Pass &1%

90% charged after C24t 237 Pass &%
one cycle

C3# 235 Pass 1%
1 RIEHS 50% 78 "
R Ca# 23.8 Pass &1&

C5# 23.7 Pass &1&
Cot 235 Pass &%

50% charged after CTH# 236 Pass &%

twenty-five cycles
Ca# 238 Pass &%
25 UK 5 50% 375 K
EINES Co# 238 Pass &%

C10# 237 Pass &1&

Notes E#: Atmospheric pressure A5 JE5:1.013X10%Pa, Ambient temperature FRIEiRE: 22.8C
There is no disassembly and no fire during the test and within six hours after test.

AL A A ES 6 /NAT PRI R . R,

Report No. %45 : NCT21043409XB1-1 Page 12 of 19 # 120 1L 19 I
Hotline: 400-8868-419 Tel: 86-755-27790922 http:/fwww.ncttesting.com




Lithium Battery UN38.3 Test Report

T.7. Overcharge it 75 H,

The state of cells No. Status
FEfeRS G = =

B11# Pass & 1%

Full charged after one cycle B12# Pass &1%
1 IABERE T B AR B13# Pass &%

B14# Pass &%
B15# Pass &1&

Full charged after twenty-five cycles B16# Pass &%
25 KABFR E W RS B17# Pass &#%
B18# Pass &%

Notes :%: Atmospheric pressure K5 E55:1.013 X 10%Pa, Ambient temperature FRIERE: 22.7°C
There is no disassembly and no fire during the test and within seven days after the test.

Rt AR R A S 7 ORI R, Rk

T.8. Forced discharge &I H

The state of cells No. Status
PR WS o

C11# Pass 5 1%

C12# Pass &%

C13# Pass &%

C144# Pass & 1%

Full discharged after one cycle C15# Pass &%

1 ARG 2 BN ES C16# Pass &%
C17# Pass &1%
C18# Pass &%
C194 Pass &1%
C20# Pass &1%
C21# Pass &%
Full discharged after twenty-five c22# Pass &1

cycles C23# Pass &1%
N \n:‘.—r e Y j\Q‘
25 IR 56 4 B RS C24# Pass & 1%

C25# Pass &1&
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Lithium Battery UN38.3 Test Report
C26# Pass & 1%

C27# Pass &%
C28# Pass &%
C20# Pass &1%
C30# Pass & 1%

Notes 1%: Atmospheric pressure K5 E58:1.013 X 10%Pa, Ambient temperature FRIEiRE: 22.8°C
There is no disassembly and no fire during the test and within seven days after the test.

B AR AR 7 RAR R, Rk
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VII. Conclusion %5

Lithium Battery UN38.3 Test Report

Test item

MifIH

Sample humber

Feah e

Test reference

ik %

Conclusion

b

Altitude simulation

= AL

Thermal test

HiEYR

Vibration

IR

i

External short
circuit
SRERKE B

B1#~B10#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.1

UN 36 faRAEF 1 SBT3
38.3.41 %

UN Manual of Test and Criteria,
part III, subsection 38.3.4.2

UN 36 far e 1t SIS 7, 28
38.3.42 %

UN Manual of Test and Criteria,
part III, subsection 38.3.4.3

UN 36 MR e i1, S ITE 7, 28
38343 %

UN Manual of Test and Criteria,
part III, subsection 38.3.4.4

UN iR 56 FIER#EF i B IET 7, &8
38.3.44%

UN Manual of Test and Criteria,
part 11, subsection 38.3.4.5

UN A58 FIER#E F M B 5, &8
38.3.45%

Impact/Crush
# il

C1#~C10#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.6

UN 3856 FIAR #E A SR, &8
38.3.46 %

Overcharge

HERE

B11#~B18#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.7

UN 36 fssiEF M1, S I 7, 28
38347 %

Forced discharge

SE I TR

C11#~C30#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.8

UN 36 faRAEF 1 SBT3
38.3.48 %

Pass

G

The submitted samples were complied with the stated requirements of UN manual of test and criteria,
part III, subsection 38.3, the test result is qualified.

2rgill, $RAENERE RS UN3S.3 FIER, MIRE L NG,
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Lithium Battery UN38.3 Test Report

VIi. Photo of The Sample F:-&iEH

Model #!'=: 30105126

g
S
3
(=]
g

Photo 1 Front iFifi

Photo 2 Rear &M
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Lithium Battery UN38.3 Test Report
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Photo 3 Internal Cell A EFEET:
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Photo 4 Internal Cell P &R
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Lithium Battery UN38.3 Test Report

[}
e

a’a
Photo 5 Protection board {&#7f&
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Photo 6 Protection board {%i7&
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Lithium Battery UN38.3 Test Report

TR

Important Notice

. The test report is invalid without the official stamp of NCT.
ARG PBE NCT mE LK.
. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
NCT.

R NCT HEFE, AMFEHRECER AR ARG 1.
. The test report is invalid without the sighatures of Ratifier, Reviewer and Testing engineer.
FREFHELHEN. FRA REGANELTH.

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

AL ZH. EH. BH. o SCVMEEEFERESRE HER.
. Objections to the test report must be submitted to NCT within 15 days.
MG HEF R M TWEIRE H& 15 KRR AN B H.
. The test report is valid for the tested samples only.
AR DT A A
. The Chinese contents in this report are only for reference.

AT PR XRERHESE.

******End of Report fﬁ%%ﬂi******
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